PARTS MANUAL
S-I1
PACKMASTER

-/
GUARANTEED QUALITY




IMPORTANT

To minimize processing time, eliminate errors and cut down
correspondence, the following information should be on all
parts orders:

Your company name

Date

Your order number

Routing instructions

Quantity, part number and description

Model and serial number of unit parts are for
Your signature

OMMOoOO W >

Be sure to insist on genuine Leach replacement parts.

© Copyright Leach Company, Oshkosh, Wisconsin February 1, 1983



TABLE OF CONTENTS

Aiir Solenoid. 0 39
Changing Door % e e e e e aeteeme et 2
Clamp Cyljptfer . e e 22, 24,29
Clampind Mechanigfi¥ . . . . .. ... o it ittt ittt et 24
Drive SHEt . . . . & i ot vt gttt et n et 26
Electrical System 8. . . . . . N . ... .. i i e e 36, 38
EqualizimBArm . . g . . i N e e e e et e e e 6
Holding GvTinder . %, . . . . . gl . N .- -ttt it i 6,8, 11
HoldingValve . . ... ... g8 N ... .. .ttt i 8,13
Main Opera . - 8,14,16,18,19
Mounting, Bod 1 2 20
Oil Filter . . ... VT 2 26
Oil Tank. . ..... . . O o2 N 26
Operating Valve Contrg] . ... .. R . 19

Operating Cylinder. . . 88 . . ... N c v« cocafleoeoeneeeeeenneenans 6,8,10
PackerPlate . ....... N .. .. N oo el e 6
Parker Valve . . .. oo oo e e eeene e ol e e 22,28, 33
Pump. . ... o g s 34, 36
Pushout Assembly . .. ..... . W..«- - Nt O temaanaan. 22
PushoutControls . . . ........ Q& ..... N P 28, 31
PushoutCylinder . . .. ........ . Y.----N-.. . Y. 22,24, 28A, 288B, 30
PushoutPlate ................ 8 cc-c-«o- . 24
Sequence Valve . . . . ... ... uuennan D . e g e e 22,32
Solenoid Assembly . . . .. v i inine e N e e A 38
Speed up Switch Assembly. . . . ... ... .. . Q-+ - Y A ....19,38
Tailgate Assembly. . . . .. ... ... ... .- . .. W0 )’ U 4
Tailgate Lift Cylinder . . . ... .. viieee. uec-r----. . e .5)12
Tailgate Seal . . .. ............ .. ... Q@ ..... & . J. ..., . 4
Tailgate Tubing . . . . . ..ot it it eaan a-- V.. ... .. .. 8
Tubing, Body. . . . o i i it e e e Y ... ..... 21
Tubing, Front . . .. .. i it i i i e YL 22
Tubing, Tailgate. . . .. .t i ittt it it e ettt e 8
TUDING, TOP & o v ittt e et e e e e e e e et e e 21

Whrtng 36 38






- —

]
]
]
!
i
]
|
(
]
1
1

>_

7 NNPA Y,

Y\lyan, !

~ -

pmmmm———————

\

Mg 47,y

/5

ter,
e




TAILGATE ASSEMBLY

CAUTION
Order parts by part number NOT by reference number. Any
part ordered by reference number will be disregarded.

Ref. Part Ref. Part
No. No. Description A Qty. | No. No. Description Qty.
1 31938 SHEET, top uppef 1 27 | 16136 REFLECTOR, red 4
2 NUT, Hex 14 12 28 | 16133 RIVET, pop 10
3 LOCKWASHER, 1/2 ed split 12 29 | 16132 LAMP, red marker 2
4 PLAIN WASF 12 30 | SK-883 SIDE COVER 2
5 | 31939 SHEET, top wer 31 BOLT, Hex hd. 3/8-16 thread x 3/4 8
6 NUT, Hex 3 32 |*P0O-2303 | HANDLE 2
7 LOCKWASHER 33 [*16162 BEARING 2
8 PLAIN WASHER; 34 |[*PO-2300 | HUB CLAMP 2
9 | SR-7711| ROLLER STOP, 35 | PO-247 BOLT, tailgate clamp 2
10 STOVE BOLT, Roui PO-1501 | PIN, guide 2
thread . o PO-687 SPACER, clamp ear 12
11 BOLT, Hex hd. 1/2-13 thi ﬂ 38 PIN, cotter 1/4 x 1-1/2 Ig. 2
x 1-1/4 1g. 39 -16-189 | SEAL, tailgate rubber 1
12 | 15046 | BUMPER, rubber %z 404 P-16-191 | BAR, seal cross 1
13 | 12160-2 | BLOCK, square rubber 2 P-16-190 | BAR, seal side 2
14 NUT, Hex hd. 3/8-16 thread CAPSCREW, Flat, socket hd.,
15 |*16170 FITTING GREASE . 3/8-16 thd. x 1-1/4 lg. 19
16 NUT, hex hd. 5/16-18 thread RETAINER, pin 2
17 BOLT, Hex hd. 5/16-18 thread x 1 lg. .| LOCKWASHER, split 5/8 med. 2
18 | 180-1 SPRING, tension . GAPSCREW, Hex hd, 5/8-11 thread
19 | SR-7112| PLATE, angle R.H. 2
SR-7113| PLATE, angle L.H. 2
20 | SK-2233| BUSHING w 1-17/32, 10 ga. 4
21 | 161569 BRACKET, license 1 "x 1-17/32, 1/16 2
22 SCREW, Rd. hd. No. 10-32 thread WELDMENT 1
x 3/4 1g. & Spli d. 3/8 19
23 NUT RETAINER 2 “hd. 1474 (not shown) 1
24 TAIL LIGHT, (furnished by truck man- 2
ufacturer) 2 2
25 | 16158 BACK-UP LIGHT, white 2 Hex hd., 3/8-16 thd. x 3/4 2
26 16128 TURN LIGHT, red 2

* Included in PO-2299 Handle Assembly

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS




TAILGATE ASSEMBLY

CAUTION
Order parts by part number NOT by reference number. Any
part ordered by reference number will be disregarded.

Ref. Part Ref. Part
No. No. Description A Qty. | No. No. Description Qty.
1 31938 SHEET, top uppef 1 27 | 16136 REFLECTOR, red 4
2 NUT, Hex 14 12 28 | 16133 RIVET, pop 10
3 LOCKWASHER, 1/2 ed split 12 29 | 16132 LAMP, red marker 2
4 PLAIN WASF 12 30 | SK-883 SIDE COVER 2
5 | 31939 SHEET, top wer 31 BOLT, Hex hd. 3/8-16 thread x 3/4 8
6 NUT, Hex 3 32 |*P0O-2303 | HANDLE 2
7 LOCKWASHER 33 [*16162 BEARING 2
8 PLAIN WASHER; 34 |[*PO-2300 | HUB CLAMP 2
9 | SR-7711| ROLLER STOP, 35 | PO-247 BOLT, tailgate clamp 2
10 STOVE BOLT, Roui PO-1501 | PIN, guide 2
thread . o PO-687 SPACER, clamp ear 12
11 BOLT, Hex hd. 1/2-13 thi ﬂ 38 PIN, cotter 1/4 x 1-1/2 Ig. 2
x 1-1/4 1g. 39 -16-189 | SEAL, tailgate rubber 1
12 | 15046 | BUMPER, rubber %z 404 P-16-191 | BAR, seal cross 1
13 | 12160-2 | BLOCK, square rubber 2 P-16-190 | BAR, seal side 2
14 NUT, Hex hd. 3/8-16 thread CAPSCREW, Flat, socket hd.,
15 |*16170 FITTING GREASE . 3/8-16 thd. x 1-1/4 lg. 19
16 NUT, hex hd. 5/16-18 thread RETAINER, pin 2
17 BOLT, Hex hd. 5/16-18 thread x 1 lg. .| LOCKWASHER, split 5/8 med. 2
18 | 180-1 SPRING, tension . GAPSCREW, Hex hd, 5/8-11 thread
19 | SR-7112| PLATE, angle R.H. 2
SR-7113| PLATE, angle L.H. 2
20 | SK-2233| BUSHING w 1-17/32, 10 ga. 4
21 | 161569 BRACKET, license 1 "x 1-17/32, 1/16 2
22 SCREW, Rd. hd. No. 10-32 thread WELDMENT 1
x 3/4 1g. & Spli d. 3/8 19
23 NUT RETAINER 2 “hd. 1474 (not shown) 1
24 TAIL LIGHT, (furnished by truck man- 2
ufacturer) 2 2
25 | 16158 BACK-UP LIGHT, white 2 Hex hd., 3/8-16 thd. x 3/4 2
26 16128 TURN LIGHT, red 2

* Included in PO-2299 Handle Assembly

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS




PRESSURE LINE

EXHAUST



TAILGATE TUBING

CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

Ref.

Part

No. No. Description Qty.
1 1309 CONNECTOR, Male 3/8 tube x 1/4 pt. 3
2 P-16-477 TUBE, Pushout cylinder 1
3 P-16-1169 TUBE, Automatic clamp 3/8 1
4 1308 ELBOW, 90 1/4 pt. x 3/8 tube 1
5 L%, Hy
6 20388 2
7 2
8 2
9 SR-6489 1

10 SR-6490 1

1 1372 1
12 D-21381 1
13 2
14 D-21292 1
15 1371 1
16 D-21351 1
17 1368 1
18 1367 1
19 1362 1

20 SK-1191 3

21 SK-1818 NIPPLE 1

22 P-16-1168-3 NIPPLE, close & 1

23 REDUCER COUPL 1

24 16123 UNION, Pipe 1-1/4% 1

25 16122 CONNECTOR, Male &l 1

26 P-16-1133 TUBE, Tailgate pressurég.- 2

27 TEE 1

28 P-16-5563 SUPPORT, Pipe nipple 1

29 1363 UNION, female 4

30 P-16-1168-4 REDUCER 1

31 BUSHING, Pipe hex. 3/4 to 1 2

32 D-21295 NIPPLE, Pipe 3/4 x 4-1/4 Ig. 1

33 P-16-387 BLOCK, Side outlet 1/2 x 3/4 x 1-1/4 1

34 SK-5366 HOSE P 4

35 REDUCER BUSHING, 3/4 x 1-1/4 % 1

36 NIPPLE, Pipe 3/4 x 8-1/2 1

37 ELBOW, Pipe 1/2 x 90° 2

38 D-21304 NIPPLE, Pipe 3/4 x 7 Ig. 1

39 ELBOW, Pipe reducing 1-1/4 x 3/4 1

40 D-21351 NIPPLE, Pipe 1/2 x 4-3/4 Ig. 1

41 1373 UNION, Pipe 1/2 x 1/2 1

42 21269 NIPPLE 2

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

9




BEARING REPAIR KIT

N
\;@}D
/
‘o
{

v
See page 12 O@ Q
&
/

foPS:

ris
/



31791 OPERATING CYLINDER

CAUTION _
Order parts by part number NOT by reference number. ~ :
]

|

A

Any part ordered by reference number will be disregarded.

r *Use Repair Kit 33557
{ for Serial No.’s under
| Sil-13-870
| Sil - 16-3609
| SIi - 17-5574
| Sil - 20-7262
| SIl - 25-493
: For Serial No.’s over
d these numbers use Repair Kit 36362
Ref. Part
No, Qty.
1 31792 WELDMENT, Cylindgk 1
2 31804 ROD, Piston Al
3 31805 PISTON ﬁ 1
4 *17536 RING, Back Up 2
b *17538 U CUP 2
6 30373 RING, Pedestal 2
7 31806 RING, Retaining 2
8 31807 HEAD, Cylinder 1
9 *17533 “O"” RING 1
10 *16318 SEAL, Oil - Use in Repair Kit 33557 1
35030 SEAL, Oil - Use in Repair Kit 36362 1
11 *31808 RING, Wiper 1
12 17190 SEGMENT, Cylinder Lock 3
13 SOCKET Hd., Nylock Cap Screw 7/16-14 x 7/8 1g. 6
14 18907 FITTING, Grease 1
15 30596 FITTING, Grease, 65° 1
h -

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

10



31725 TAILGATE LIFT CYLINDER

CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Included in 15453 Repair Kit

Ref. Part
No. No. )? Qty.
1 31726 WELDMENT, Piston Rod 1
2 16243 RING, Snap, Internal, 3 1/16 OD 1
3 *15748 SEAL, Oil 1
4 15400 HEAD, Cylinder 1
5 *16238 “O” RING 1
6 * 16096 GASKET, “0” RING 1
7 P0O-271 DISC, Piston 1
8 * 16237 0" RING 1
9 * SK-327 STRIP, Piston 1
10 *PO-270 CUP, Piston 1
11 PO-269 HOLDER, Piston Cup 1
12 P-16-415 SPRING, 3 Inch Piston Cup Expander 1
13 31721 WELDMENT, Lift Cylinder 1
14 17235 FITTING, Grease 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

19



SR-7573 HOLDING VALVE

CAUTION
Arder parts by part number NOT by reference number.
ny part ordered by reference number will be disregarded.

)

P

! b

i

! |
Ref. Part DesGtiption Qty.
No. No. ;
1 SK-1804 PLUG, Screw 1
2 16101 “0" RING
3 WASHER, 3/8 Medium Req.
4 16191 SPRING 1
5 SR-7584 PLUNGER 1
6 SR-7585 BODY, Valve 1
7 20603V PLUNGER 1
8 197-3 SPRING, Light 1
9 19231 CAP, Valve 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

qany






2R — 1696

MAIN OPERATING VALVE
FR-100 BRIDGE ASSEMBLY

CAUTION
Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

Ref. Part N
No. No. Description Qty.

1 19714 1

2 17942 1

3 4

4 *19516-40 1

5 19309 3

6 19713 1

7 * Qedispring 1/4 4

8 * v. 4. 1/4-20 thread x 3/4 Lg. 4

9 * 1612 o 1/8 NPT x 3/4 Jg. x 67-1/2 1
10 19315 3 ) 1
11 19279 1
12 2
13 1-3/4 Lg 2
14 19278 YOKE PIN, Rajie 1
15 1606 ZERK FITTINGYS x 1-13/16 1
16 19532 YOKE, Reversing ¥ 1
17 PIN, Cotter, 3/16 x 1
18 19311 FINGER 1
19 19637 CAM, Valve control ) 1
20 NUT, Hex. hd. 1/2 height, ¥ 1
21 LOCKWASHER, Med. sprind{g 1
22 WASHER, Std. 3/8 1
23 19317 FINGER, Knockoff 1
24 CAP SCREW, Hex. hd. 3/8-16 thregg 1
25 CAP SCREW, Hex. hd. 3/8-16 threadg 4
26 LOCKWASHER, Shake proof internal ™ ) 4
27 19313 PIN, Yoke 4 1
28 **196 SPRING 1
29 19312 PiN, Spring 1
30 **193 SPRING 1
31 19277 ROLLER ARM FORK, Bottom 1
32 17950 REVERSING END, Lower hood 1
33 *1121-4 CAP SCREW, Dr. Hd. 5/16-18 thread x 7/8 Lg. 2

* Not included in FR-100 Bridge Assembly.
** Included in SR-7145 Repair Kit (see page 17)

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

1






2R — 1696
MAIN OPERATING VALVE

CAUTION
Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

:eof'. ;;::.t Description Qty.
1 CAP SCREW, Soc. hd. 5/16-18 thread x 1 Lg. 12
2 119678 COVER 1
3 **991 GASKET, Valve 1
4 *19621 PLUNGER, Knockout 1
5 *19639 ; 1
6 977-6 1
7 **190 1
8 119640 1
9 977-3 1

10 **191-3 1
1 *2R-1653 1
12 3
13 **990 1
14 19530 1
15 13
16 13
17 1
18 2
19 **19363 1
20 20628 1
21 1
22 1309 2
23 20494 1
24 **20496 1
25 1
26 **19362 1
27 20495 TUBING, Long 1
28 1308 ELBOW, Weatherhead 9@ 8405 x'6s 1
29 *¥1169-3 PACKING, Main 1
30 19418 NUT, Gland 1
31 19304 LOCKNUT, Main 1
32 19316 COLLAR "1
33 LOCKWASHER, Med. spring 1/2 1
34 NUT, Hex. hd. 1/2-20 thread P 2
35 1006-9 GASKET, Copper ring 4 1
36 19300 NUT, Adaptor 1
37 *%1159.2 PACKING 1
38 19303 NUT, Gland 1
39 19314 BLOCK, Pivot 1
40 978 WASHER 1

* Note: Parts marked with an asterisk should be replaced as one unit, Order 102-2R-1696 valve body
**Included in SR-7145 Repair Kit (see page 18)

tNote: Parts marked with t should be replaced as one unit, order 101-19678 Cover Assembly.

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS



2R - 1696
MAIN OPERATING VALVE
CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

‘f——7 P
e AR -
10 90N ~OLT
i e
q ~
i \\\ S~ .-
N &
|a\‘\\ DYRREN :
| W e Ve
w3 ~
1. ¢ YRR
‘J \

"*SR-7145 Repair Kit.

Ref. Part L. .
No. No. Description , ion Qty.
.db
1 NUT, Hex. hd. 3/8-16 thread 1 ] 14 \gt 2
2 1169 | STUD 2 15 i N 1
3 19675 | LEVER, Knockout 1] 16 AL . Plunger 1
4 1180 BOLT, Hex. hd. 1 17 19482 “OLLAR 1
5 CAP SCREW, Hex. hd. 18 19304 | LOCKNUT, Main 1
5/16-18 thread x 7/8 Ig. 2 19 19418 NUT, Gland 1
6 LOCKWASHER, Med. spring 5/16 2 20 19306 | PLUG, Screw 1
7 19692 | SUPPORT FOR KNOCKOUT 21 16100 “0" Ring 1
LEVER 1 22 **1159-3 | PACKING, Main 1
8 19305 LOCKNUT 1 23 NUT, Hex. 5/16-18 thread 2
9 SCREW, Set soc. hd. 24 1612 FITTING, Grease 1/8 NPT x 3/4 Ig.
1/4-20 thread x 1/4 |g. 1 x 67-1/2 1
10 19302 NUT, gland knockout 1 25 SK-15623 | HOOD, Knockout end 1
1 **1159-2 | PACKING 1
12 19300 NUT, Adaptor 1
13 1006-9 GASKET, Copper ring 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

1%




REAR CONTROL FOR MAIN OPERATING VALVE

~ ~
“ o
/
~ 7/
"~ / /
N /
| {
) ' 7
See pages 14 through 18 ,
~ ) /
\\ll
l

CAUTION
Order parts by part number NOT by reference numb@
Any part ordered by reference number will be disregarded.

Ref. Part Description .Qty. | Ré&§, Rart Description Qty.
No. No. No.%& N& A
1 PIN, Cotter, 1/8 dia. x 1 Ig. 1 18 ) 6{%« 1-1/4 1g. 1
2 SR-6358 | ROD, Offset, valve central 1 19 Pb0-1125 =& gWitch bretket 1
3 NUT, Hex. 1/2-20 th 3 20 grcx hd. 1/2-13thx 1-1/41g.1 2
4 LOCKWASHER, 1/2 split, med. 3 21 10178 by 2 NG, Grease 1
5 YOKE, Adjustable 3 22 SR-7251 | VALVE CONTROL WELDMENT 1
6 | P-16-1127 | PIN, Yoke 1 23 SR-7257 | SPRING, Compression 1
7 970-5 | WASHER 2 24 SR-7252 | WASHER, Guide 1
8 PIN 1 25 CAPSCREW, Flat hd. socket
9 SCREW, Rd. hd. slotted mach. 1/2-13th x 1 lg. 1
10-32th x 3/8 Ig 4 26 SK-478 | PIN, Yoke 1/2 1
10 LOCKWASHER, 10 med. split 4 27 SR-7169 | ROD, Control 1
1 P-16-1124 | BRACKET, Switch 1 28 1151 | KNOB, Lever 1
12 CAPSCREW , Hex. 3/8 med. 1 29 SK-472 | QUADRANT 1
13 16156 | SWITCH, Stoplight 1 30 36700 | HARNESS, Wiring 1
14 P-16-1126 | SHIM, Lever mount 1 31 36701 | HARNESS, Wiring 1
15 SK-469 | BEARING, Quadrant support 1 32 WASHER, 1/2 med. 2
16 LOCKWASHER, 3/8 med. 1 33 NUT, Hex. hd. 1/2-3 th 2
17 NUT, Hex, 3/8-16 th 1 34 16157 | SWITCH, Stoplight 1
35 15958 | SPACER 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS
10



BODY TO FRAME MOUNTING

Qty.

N~ NOFTNNN—

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

CAUTION

D
|
o .
c |- 2
o ®
£ ™
o x x
= he}
Q © ©
73 Q ©
Q m m
[a] - — L m
< c dt r~
- 2 ey
; 3 S £ @
- e £~ avw
] Hnt .QJ%A_M
£ ©9g622cREeS
x EB8T  Es*¥T
ehte.IXH <O
T v = QO I e
2o aar O &
e 0 EwX
thmt ~ <X
mEccgw=x oI~
000 Wy ;=
i scegd
QUueovrzo*tzruw
%%.WT,SUKT,%
o chbhaJdJoO
<dTITa=299002T
OCnnnZ20m IZ2+-
N M — [} wn
- 239 & ©
sS| o2 ® ©
e adcoy o« -
© 7
o
5 o
~ 0O~
R R A S

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

L Ta)



TOP TUBING -

CAUTION
Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

PRESSURE LINE

//
-~
. ~
s
-~
//
= /
~
%
EXHAUST
Ref. Part Description Qty. Description Qty.
No. No.
1 16179 ELBOW, Union 90 x 3/8 2 : ggetd. 1/2 ot x 28 lg. 2
2 16110 ELBOW, Union 3/4 tube 1 11 P-1. SET Pressure 1-1/4 2
P-13-24 TUBE, Top lift- 13 yd. 1 12 P-16-8 | HPBE, Top rear cross 1
P-16-639 TUBE, Top lift 3/4 - 16 yd. 1 13 16108 FADAPTER 2
3 P-18-22 TUBE, Top lift 3/4 - 17 yd. 1 18661 PIPE, Body top - 13 yd. 2
P-20-104 TUBE, Top lift 3/4 - 20 yd. 1 16653 PIPE, Body top 1-1/4 - 16 yd. 2
P-25-28 TUBE, Top lift 3/4 - 25 yd. 1 14 16655 PIPE, Body top 1-1/4 - 17 yd. 2
P-13-9 TUBE, Back pressure 3/8 - 13 yd. 2 16657 PIPE, Body top 1-1/4 - 20 yd. 2
P-16-474 TUBE, Back pressure 3/8 - 16 yd. 2 16659 PIPE, Body top 1-1/4 - 25 yd. 2
4 P-18-18 TUBE, Back pressure 3/8 - 17 yd. 2 15 16263 CLAMP, Pipe top 6
P-20-90 TUBE, Back pressure 3/8 - 20 yd. 2 16 16665 BUSHING, Split 6
P-25-20 TUBE, Back pressure 3/8 - 25 yd. 2 17 NUT, Hex 3/8" - 16 STD 12
5 1309 CONNECTOR, 1/4 pt x 3/8 tube 2 18 BOLT, Hex 3/8"" - 16 x 1-3/4" |g. 12
6 SR-8478 HOSE, 3/8 2 19 BOLT, Hex hd. 5/16-18 thd x 1 Ig. 4
7 16113 CONNECTOR, Male 1/2 pt x 3/4 1 20 15700 STRAP, Pipe 2 2
8 16109 TEE, Female run 1/2 pt x 5/8 tube 1 21 NUT, Elastic stop 5/16-18 thd 4
9 P-16-815 TUBE, Top left rear 1 22 P-16-1173 FILLER, Hose clamp 2
23 PO-1928 HOSE 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS
21



g

e

.

S
)
4]
m,
Ol g
Q-
/ 3
, -3
N v, = N 8
5 N Rk
T ( . X
Fedg R W \ .
Wy 2 ’
> 7NN
Y ol /oNZTTII
= = 7 / 7
S PO < / /
nN. UNH / \
3 : Dn.LE /
S o¥glO /
| ,
R , il
7]
3 1.‘%
AN y
//0/ \\\;

D / ’ \

N P / \ \\

Q 4 /

=) "\ / \ /

a 1 ASY

S N\ A \ / m
O rTET \ /

nw e AN




12 ('PA G 404) Buip|oy puodss ‘3anL £2-62-d
l (‘'PA 0Z % (1 104) Buip|oy puooag ‘3N L 6-02-d
l ("PA 91 104) Buip|oy pucoag ‘3gn 1. £€€91d K%
L 19]|esed sjew agn] “JIAIMS L-6Lt-0Od » o€
l ("pA Gz io3) Buipjoy sag ‘3gnL 22-S2d
l ('PA 0Z 18 L1 10y) Buipjoy 3siig ‘3aNL 8-0Z-d
l ("PA 9| Jo3) Buipjoy 1514 ‘3N 1L Zee9ld 62
1 [3AiMs BleN ‘MO8T3 L1« 214
l G¢ 40}) "1Ad dwepd puodsag ‘3gny 12-62-d
L {"PADZ B ‘LINQL 4103) "1Ad dweo puodag ‘3gn L 1€€-91d (2
1 uniajely ‘331 Lot 9z
! ‘|Ao duwiepd 35414 ‘38N 1L 0ce9l-d °14
l 9jeIN ‘HOLDINNOD L6951 vz
L ‘Py aJenbs adid ‘ON1d £z
l o8P X 1 ‘M0813 §11-02-0d ze
1 SelN ‘HOLDINNOD 9Z191 4
1 PRh: L 21nssaid ‘39N 1 96Z-02d 0z
l \ Mmoga3 GZ191 61
l (veeL-€ jgHano "ou seyas Joy) RaoAlied '350H 02991
l (yee gl 1an0 .ocﬁst JafRgh1ieD ‘3gNL 9v9/1
l (SEEL-GL 1opunAdy (o8BS 1oy) JonoAy $05-91-d 81
L . 61191 L1
l 318 "HOLJ] LLL9L 9l
l v/€ Wparebiie | 8£5-91d Sl
L oSt ‘MOga3 S6191 i
l v WX | 'ONIHSH gl
l WIS 'HOLDINNOJR| 601 4
l K 00€ ¥/ P ‘I31gll 01-8911-91d Ll
L : $ddIN § €612 0L
l { ANk} 6
1 ¥6v-0d 8
l 3e ‘HOL8KNOD L1191 L
L ('PA GZ 104) | Bnoghfy '3an) 16-GZ-d
l (PAOZ L1 91 40d) | 1RDUsng ‘3gefl 01-02d 9
L v/L padxs ‘w0813 | 9z/sL g
l b1 61 %X°Q't p/1L wBHG ‘ISOH LpL8L 1%
4 350H ‘dNV1D £9191 £
! ¥/1 paateg ‘| YISN| SZL6G1L z
l 8/¢ "Aa dwe|d Juoy Apog ‘3gnNL SLY9L L
"ON ‘'oN
‘AD uondiiosag Jieg 1oy

‘pap.ebassip aq |IM sequinu 8ousiafel Aq patapio yied Auy
equinu gousisyas Aq [ON 4equinu Led Aq spsed 48p10

NOILNVD

ONIgNd LNOY4

MM dteday Z1-MS6S oSN






PUSHOUT PLATE AND CLAMP ASSEMBLY

CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

Ref, Part T
No. No. Description Qty.
31677 Y{ PLATE WELDMENT, for 16 & 17 yd. bodies 1
1 33549 LATE WELDMENT, for 20 yd. body 1
33562 §PLATE WELDMENT, for 25 yd. body 1
2 P-16-1262 $djusting 1
3 16106 gNG, Pushout shoe 1
P-13-6 MELDMENT, for 13 yd. body 1
P-20-6 DMENT, for 20 yd. body 1
4 P-16-6 BEAR WELRMENT, for 16 yd. body 1
P-18-6 AENT, for 17 & 18 yd. bodies 1
P-25-48 NT, 1-1/4" for 25 yd. body 1
P-25-46 | ENT, 2* for 25 yd. body 1
5 d. 3/4- 16thread x 2-1/2 lg. 4
6 4
7 P-16-15
8 P-16-14 ho [:ee 1
9 P-16-14 :.Clamp statlonary 1
10 CAPSCR®&W, Soc. H 2% thread 21 Ig. 8
1 LOCKWASRIER, Me%t 1/2 8
12 P-16-4 SHOE, Pushéjt plate tragigh 4
13 P-16-16 SHOE, PushoUj late trough 2
14 P-16-11 RETAINER, CI& 4
15 P-16-1054 BEARING, Clam 2 2
16 P-16-614 SPRING, Clamp relSg 1
17 P-16-8 WELDMENT, Clamp € 1
18 { P-16-12 BAR, Clamp for 16, 174 1
P-25-49 BAR, Clamp for 1- 1/4" b&hon 25 yd bodke 1
19 P-16-13 BLOCK, Clamp moving 2 1
20 CAPSCREW, Hex. hd. 1-8 thiggd x 3-3/4 1
21 PO-464 STOP, Clamp cylinder travel %@ o1
22 NUT, Hex stop 1-8 thread 1
23 35412 PIN, Clamp cylinder pivot 1
24 NUT, Hex. heavy stop 7/8-9 thread 1
25 CAPSCREW, Hex. hd. 7/8-9 thread x 3§ 1
26 CAPSCREW, Hex. hd. 5/8-11 thread x T/ 2
27 { P-16-373 STRAP, Hold down for 16, 17 & 20 yd. jd 1
P-25-45 STRAP, Hold down for 25 yd. body 1
28 LOCKWASHER, Med. Split 5/8 2
29 NUT, Hex 5/8-11 thread 2
30 CAPSCREW, Hex. hd. 3/8-16 thread x 1-1/2 lg. 1
31 LOCKWASHER, Med. Split 3/8 1
32 NUT, Hex. 3/8-16 thread 1
33 CAPSCREW, Hex. hd., 5/8-11 thread x 2-1/2 lg. 4
34 LOCKWASHER, Med. split 5/8 4
35 NUT, Hex. 5/8-11 thread 4
36 16169 FITTING, Grease 2
37 P-16-518 SHIM Req.
38 P-16-4B SHOE 4

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

25




P16-1147 SK-2081 P16-470-1 P16-470-2
Spacer Pump Bracket Side Mounting Pump Hanger
Reacrlaot

(]
=77



PTO, TANK, FILTER AND PUMP TUBING

CAUTION

Order parts by part number NOT by reference number.
Any parts ordered by reference number will be disregarded.

nzf_' Za: Description Qty.
1 t*4 1
2 t*5 1
3 t*8 2
4 t*7 Stramer screen 1
5 t*9 /64 thread 6
6 t 10
7 1t P-20-1456 1
8 1 P-16-634 1
P-16-409 1
9 16666 1
10 P-20-119 1
1 16182 1
12 17957-38-16-27 10
13 t P-20-144 1
14 1P-16-307-2 1
15 1 1
16 t : 1
17 CAP SCREW, He ° 3
18 LOCKWASHER, M&§ 3
19 NUT, Hex. 1/2-13 thrég 3
20 t P-20-159 TANK, Oil 1
21 HOSE, Suction 2 1.D. {speg 1
22 16249| CLAMP, Hose 2-3/8 2
23 21789 NIPPLE, Pipe 1
24 SR-8579 ADAPTOR, Suction 1
25 TEE, Pipe 1-1/2 1
26 PLUG, Pipe sq. hd. magnetic 1-1/2 "1
27 16124 TEE, Tube male run 1
28 P-16-408f TUBE, Under floor A 1
29 16121| ELBOW, Union @ 1
30 P-20-257 HOSE, Flexible 1
31 **10-4-93| YOKE, End 1 1
32 **10270-1 SHAFT, P.T.O. (specify shaft size) 1
33 **LF1270 YOKE, End 1-1/4 1
34 P-16-328 TUBE, Exhaust 1-1/4 1
16119 ELBOW 1
35 16223 CONNECTOR 1
36 16101 O’ RING 2
37 P-16-1114 ADAPTER 2

t Included in P20-158 Qil Tank Assembly
* Included in FCS-547 Filter Assembly
** Included in P - 16 - 798 Drive Shaft Assy.

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

27




oTN= PUSHOUT CONTROL LEVERS

See page 33

O-&

by part number NOT by reference number.
ordereg&y reference number will be disregarded.

2
Ref. Part _ :
No. No. Description Qty. No. Description Oty.
1 P-16-340 LEVER, Control 4 | 1 P-16-339 COLLAR, Lock 3
2 NUT, Hex. 1/2-13 thread g | 12 16641 SHAFT 1
3 SETSCREW, 1/2-13 thread x 1-1/4 13 16639 SHAFT 1
Ig. soc. hd. 4 114 PIN, Cotter 1/8 dia. x 7/8 Ig. 2
4 1152 KNOB 4 15 P-16-341 ROD, Two spool valve 2
5 CAP SCREW, 1/2-13 thread x 3-1/4 16 NUT, Hex. half 3/8-24 thread 2
Ig. hex. hd. a | 17 LOCKWASHER, 3/8 Med. split 2
6 WASHER, 1/2 Med. plain 28 | 18 16103 END, Adjustable yoke 3/8 2
7 P-16-320 BLOCK, Control shaft bearing 2 119 16257 SET, Yoke pin 3/8 2
8 LOCKWASHER, 1/2 Med. spring 4 |20 PIN, Cotter 3/32 x 3/4 La. 2
9 16171 FITTING, Grease 4
10 SETSCREW, 3/8-16 thread x 3/8
1g. soc. hd. 3

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS
719




PUSHOUT CYLINDER AND TUBING

CAUTION
Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Used Only on Sl Packmasters

Ref. : Part

No. No. Qty.

37831
*1308

37849
*P25-192

P25-51 TUBE

TR WN =
e O &

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

IRA



CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

\

c——————-

* Included in 36363 Repair Kit

USED ON UNITS WITH SERIAL NO. OVER 8372

37831 PUSH-OUT CYLINDER
(For 13, 16, 18 and 20 yd. Bodies)

st
& ———

[ Ref. Part
H No. No. Qty. JJ
1 31780 PISTON ROD, Pusfig 1
2 31781 PISTON 1
3 *17358 RING, Back Up 2
4 *15758 “U” CUP 2
5 16199 RING, Retaining 2
6 31782 RING, Pedestal 2
7 *16150 SEAL, Oil 1
8 31783 HEAD, Cylinder 1
9 *16152 “Q0” RING 1
10 *16318 SEAL, Rod 1
11 31784 WELDMENT, Pushout Cylinder 1
12 P-16-57 CYLINDER CAP, Pushout 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

28R



i

35756 CLAMP CYLINDER L |

. |

CAUTION !

JOrder parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Included in P-16-934K Repair Kit

Ref. Part ..

No. No. Deggriptiq . Qty.
1 P-16-58 ROD, Pistqgg Clamp 1
2 *16167 RING, Snap¥-1/8 DiaNBore 1
3 *16152 “0" RING, 4§38 OD x 23/440 1
4 *16150 SEAL, Oil, 30 2-1/410x 1/4 THK 1
5 P-16-933 HEAD, Clamp CyRgder ) 1
6 *1393 “U”"CUP,30Dx 241D x 3 @ 1
7 SR-9423 WASHER, Rod Seal 1
8 *161561 RING, Retaining, inter 1
9 *16095 “0" RING, 1-1/2 0D x 1/8 Dia. 1

10 P-16-59 DISC, Piston 1

" SET SCREW, 1/2-13x 1/2 Lg. 2

12 *P-16-5622 STRIP, Piston 1

13 *SR-7961 CUP, Piston 1

14 P-16-60 DISC, Cup 1

15 P-16-415 SPRING, Cup Expander 1

16 2R-2012 CAP SCREW ,Piston 6

17 WIRE, 1/16 Dia. x 10 Lg. 1

18 35757 CLAMP CYLINDER, Weld'+ 1

19 P-16-930 NIPPLE, Air Chamber 1

20 CAP, Standard Pipe, 1/2 Inch 1

21 16170 FITTING, Grease 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

29



31778 PUSH-OUT CYLINDER
{For 13, 16, 18 and 20 yd. Bodies)
CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Use Repair Kit 33558
for Serial No. under

Sil- 13-870
Sl - 16-3609
Sil-17-56574
Sil - 20-7262
Sil - 26-493

For Serial No.'s over these
numbers use Repair Kit 36363

[ Ref. Part
No. No. Qty.
-3 4
1 31780 PISTON ROD, Ptk 1
2 31781 PISTON 1
3 *17358 RING, Back Up P 2
a4 *15758 “U" CUP @r 2 .
5 16199 RING, Retaining 2
6 31782 RING, Pedestal 2 .
7 16150 SEAL, Oil 1
8 31783 HEAD, Cylinder 1
9 *16152 “0” RING 1
10 *16318 SEAL, Rod 1
{ *35030 SEAL, Rod 1
11 31784 WELDMENT, Pushout Cylinder 1
12 P-16-57 CYLINDER CAP, Pushout 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

20



31778 PUSH-OUT CYLINDER
{For 13, 16, 18 and 20 yd. Bodies)
CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Use Repair Kit 33558
for Serial No. under

Sil- 13-870
Sl - 16-3609
Sil-17-56574
Sil - 20-7262
Sil - 26-493

For Serial No.'s over these
numbers use Repair Kit 36363

[ Ref. Part
No. No. Qty.
-3 4
1 31780 PISTON ROD, Ptk 1
2 31781 PISTON 1
3 *17358 RING, Back Up P 2
a4 *15758 “U" CUP @r 2 .
5 16199 RING, Retaining 2
6 31782 RING, Pedestal 2 .
7 16150 SEAL, Oil 1
8 31783 HEAD, Cylinder 1
9 *16152 “0” RING 1
10 *16318 SEAL, Rod 1
{ *35030 SEAL, Rod 1
11 31784 WELDMENT, Pushout Cylinder 1
12 P-16-57 CYLINDER CAP, Pushout 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

20



CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

*Included in 1919244 Kit

15834 SEQUENCE VALVE

Ref. Part L.

No. No. DescRgio aty.
1 685635 NUT, Acorn 1
2 103X4 SEAL 2
3 17X36 NUT, Jam 1
4 685632 CAP 1
5 27X163 SCREW 1
6 685637 COVER 1
7 104X11A 0" RING 1
8 104X216A “0" RING 1
9 BOLT, 1/4-20 x 3 Lg. Hex. Hd. 4

10 LOCKWASHER, 1/4 Med. Split 4
1" 685636 GUIDE, Spring 1
12 695699 SPRING, Compression 1
13 685633 SPOOL 1
14 636304 POPPET 1
15 552435 SPRING 1
16 106X8L “0" RING 1
17 685630 CAP 1
18 23X195 PIN 1
19 636598 BODY 1

20 105X 16L “0" RING 1

21 602688 SCREEN 1

22 685631 PLUG, Orifice 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

29




“AUTION

_rder parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

15735 VALVE

Szf" ::’: Description Qty. SZT' N Description Qty.
1 36263 CAP, Spool 2 15 1659-692310 SEAL, Body 2
2 36098 RING, Snap 2 16 36268 “O" RING 1
3 1662-562064 SPACER 4 17 36274 PLATE 2
4 36288 SPRING 2 18 100X73 LOCKWASHER 4
5 1659-592203 RETAINER 2 19 100X73 SCREW 4
6 36270 “O" RING 2 20 36285 SPRING, Relief Valve 1
7 36266 “0Q” RING 4 21 1651-642123 PLUNGER 1
8 36279 “P"" SPOOL 1 22 107X116A RING, Backup 2
9 36278 “D"” SPOOL 1 23 362656 “0O" RING 2

10 36269 - "0"” RING 1 24 1651-5642122 SEAT 1

11 1652-562077 CAP, Check Valve 1 25 1651-542124 CAP, Relief Valve 1

12 36284 SPRING 1 26 1651-642125 SHIM Req.

13 1652-5662075 POPPET, Check Valve 1 27 107X210 RING, Backup 1

14 1659-692312 BODY, Valve 1 28 104X210A “0’" RING 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

33




SR—9541 HYDRAULIC PUMP

CAUTION

Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

S Q\.
©f
Ul o)
o N0 X X0\
- SRS o]
A TQLQ
o P,
AL
D-gs \D
9 :
Q NOTE: SEEQPPOSITE SIDE )

]
l |
' [}
& | FoRPOsITIONgF DRA g |
o 8
v -~ 1) o)
06
Ref. Part . . Part o
No. No. Description Qty. ¥ NG . Description Qty.
)
1 CAP SCREW, 5/16-18 x 11 /4" Pi o D 1
1-1/4 1g. soc. hd. 27 12 22- BOD ump 1
2 SR-9163 | COVER, Oil seal 1 13 C CREW, 3/8-16 x 2-3/4
3 16184 [SEAL, Oil 1 . soc. hd. 24
4 SR-9162 | COVER, Front 1 14 D21603 | WASHER 24
5 SR-9160 | GASKET 2 15 SR-8475-2 | GEAR AND LONG SHAFT 1
6 PIPE PLUG, 1/8 NPT, 16 16101 “0" RING 2
Countersunk 4 17 P-16-1114 | ADAPTOR, Hose 2
7 SR-9159 | LOCKNUT, Bearing 4 18 SR-9554 | PLUG, Special 1-1/4 SAE 2
8 156106-15245- 19 SR-9161 | COVER, Rear 1
: SP2 | BEARING, Roiler 4 20 SR-9158 | DOWEL 4
9 SR-9514 | COVER, Pump body 2 21 D21602 | WASHER 24
10 SR-8475-1 | GEAR AND SHORT SHAFT 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

34




POSITION OF DRAIN HOSES FOR

SR-9541 HYDRAULIC PUMP

100)]
5 O
oLD S E NEW STYLE
SUCTI d PPOSITE DRIVE SHAFT
‘ 2
S S— | —
{ |
1
1 % ﬁ_
| -
- i« v O
=== O T - jo o) r=n
-
O [l
OLD STYLE
2 NEW STYLE
SUCTION PORT SAME SIDE AS DRIVE SHAFT

Ref. Part Description Qty.
No. No.

1 16188 FITTING, Hose 3/8 Barbed 2

2 37654 CLAMP, Hose 1/4" 2

3 17883 HOSE, Hydraulic 3/8" x 12’ lg. low pressure 1

4 16104 FITTING, Hose 1/4" str. low pressure 2

5 1/4CD-B ELBOW, Street 1/4"” 1

6 HOSE, Hydraulic 1/4” x 4-1/4’" Ig. low pressure 1

7 17889 HOSE, Hydraulic 3/8 x 18-1/2 Ig. tow pressure 1

8 HOSE, Hydraulic 1/4” x 16-15/16" Ig, low pressure 1

9 17407 ELBOW 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Lo ] ny



POSITION OF DRAIN HOSES FOR

SR-9541 HYDRAULIC PUMP

100)]
5 O
oLD S E NEW STYLE
SUCTI d PPOSITE DRIVE SHAFT
‘ 2
S S— | —
{ |
1
1 % ﬁ_
| -
- i« v O
=== O T - jo o) r=n
-
O [l
OLD STYLE
2 NEW STYLE
SUCTION PORT SAME SIDE AS DRIVE SHAFT

Ref. Part Description Qty.
No. No.

1 16188 FITTING, Hose 3/8 Barbed 2

2 37654 CLAMP, Hose 1/4" 2

3 17883 HOSE, Hydraulic 3/8" x 12’ lg. low pressure 1

4 16104 FITTING, Hose 1/4" str. low pressure 2

5 1/4CD-B ELBOW, Street 1/4"” 1

6 HOSE, Hydraulic 1/4” x 4-1/4’" Ig. low pressure 1

7 17889 HOSE, Hydraulic 3/8 x 18-1/2 Ig. tow pressure 1

8 HOSE, Hydraulic 1/4” x 16-15/16" Ig, low pressure 1

9 17407 ELBOW 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Lo ] ny



ELECTRICAL WIRING CONDUIT TUBING AND RELATED PARTS

memcecrymam————

v,

Lo Tad



ELECTRICAL WIRING CONDUIT TUBING AND RELATED PARTS

CAUTION

Order parts by part number NOT by reference number.

Any part ordered by reference number will be disregarded.

Ref.

Part

No. No. Description Qty.
1 15496 CONBYUIT, Flexilyq 1
2 16137 CON TORMtradat 3/4” NPT 2
3 16144 CONENECTQR, Straighg 6/16” x 1/2"" NPT 1
4 P-16-977 JUNOYU LN BOX, BadyNop rear right 1
5 16092 COVER, Junction g w/Rasket 1
6 SCREW, Rourn@gea ine 1/4" - 20 x 1/2" 1g. 8
; 16176 AT-O-SEALNY #7100 1/4" 8
8 16139 CRNECTOR ggraight 1/2" EMT 1
9 P-16-978 TUBE, Body t& rear cross 1

10 16142 CLAMR Hose 1
11 16149 CONNBRTOR, Straight, cable8/16'% 3/4"” NPT 1
12 16140 CONNECROR, Strai 3/&\ﬂ 1
13 P-25-159 TUBE, Bod®atop - 25 5yd. onl 1
16858 TUBE, BodyS@p - 20y 5 yd. 1

14 16857 TUBE, Body t&&- 17 yd. 1
16856 TUBE, Body toPQ\16 yd. 1

P-13-29 TUBE, Body top -3 vd. 1

15 16229 COUPLING - 3/4” BT (25 yagonli 1
16 16143 CLAMP, Hose 2
17 16127 CONDULET, Obround 4’ x 80 1
18 16161 GASKET, Condulet 3/4’ 1
19 16147 COVER, Condulet Obroun8 1

20 16855 TUBE, Body front 1

21 16145 CONNECTOR, Straight cable " x 1/2"QPT 4

22 16146 CONNECTOR, Straight cable 5/88x 1/2" NQT -2

23 P-16-982 JUNCTION BOX, Body front und®loor righ 1

24 16099 COVER, Junction box w/gasket 1

25 PLUG, Pipe 1/2" square head A 1

26 P-16-983 JUNCTION BOX, Body front underflooWieft 4 1

27 16141 COVER, Junction box w/gasket 1

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

37




WIRING DIAGRAM

d Cable SK-1733-10 /SK~1738 .

12 Volt Solenoid only SK-2308 l
!

Lever SK-1735 |
/ / Relay SK-2091
|

Hook to positive circuit
close to battery as on
starter Terminal

CAUTION
Order parts by part number NOT by reference number.
Any part ordered by reference number will be disregarded.

Ground through
mounting.

Automatic Transmissions
only. Bracket SR-9359X

|
I
!
[ Safety Switch for
|
|
|
l

Vo S
i Bracket SK-1734 |
| To Igg urc:n Drilled Capscrew SK-1736
Syttch—hot ]
|//L_ Dnly wheg - m N Clamp SK-1737
| switchgfon /'—' l
/ T T ‘%" Dashboard ST T T T T T N
] I | Switch | | I
| / K-2092 | |
| | |
| | 8u 5K-2003 \ | | |
Iunder ivers seat| |
. | \ |
| | L
\ Iy

d

Push Buttons P-16-604 at both
front corners of Pushout Body

|
l
Speed up switch 15485 l
|

oS4

I———.————— b— __._—__—.__——._.___.._I

| COMPLETE SOLENOID ASSEMBLY 101-SK-1733 | Push Buttons P-16-60«
| at both sides of P-16-95

. _ - _ __  _ _____
" 7 Pushout Tailgate

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS
8



CAUTION

Order parts by part number NOT by reference number.
Any part aordered by reference number will be disregarded.

P16-1292 AIR OPERATED SPEED UP KIT

—Q

TO AIR
PRESSURE TANK

b

o
_ m NOTE:

C@@-@/@D

VALVE MUST BE MOUNTED
VERTICALLY AS SHOWN, TO
INSURE PROPER OPERATION

TO SOLENOID
WIRE IN HARNESS

NOTE: 16667 SOLENOID VALWRW/(2) 3224 x 2 BJSHINGS
REPLACES D-0005C SOLEQOID VAL! IELD REP,
Ref.
No. Part No. Descrijation
1 10-32x % SOCKET Ndd set scre
2 P16-1060 COUPLER &ipy Tim
18964 COUPLER (Sheéit: M)
3 CYLINDER NUT
4 P16-1064 BRACKET (Tiny Tim Cyl)
18965 BRACKET (Sheffer Cyl)
5 169 PTD 4 x 2 ELBOW
6 16703 AIR CYLINDER (Tiny Tim)
18963 AIR CYLINDER (Sheffer)
7 EM-1 MUFFLER
8 16667 SOLENOID VALVE
9 44-PP-Y% NYLON TUBING, 15 ft.
10 68PTD4x4 CONNECTOR
11 169 PTD 4 x4 ELBOW
12 3400 x 2 ELBOW
13 68 PTD4 x 2 CONNECTOR

e A) i ed e el e e e el e e b e

BE SURE TO SPECIFY MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

39



LEACH COMPANY
OSHKOSH, WISCONSIN

lll.-',_--'-
T <

Most modern factory in the world devoted to
the manufacturing of refuse equipment!/




